FRAME FOR DUCATI MULTISTRADA 1200 S 2015

Ducati Motorcycle Multistrada 2015 Multistrada 1200 S  Multistrada 1200 S Multistrada 1200 S FRAME
 
(1)  470P7851EA
FRAME RED
 
(1)  470P7851EA
FRAME RED
 
(1)  470P7851EA
FRAME RED
 
(2)  77917261A
THREADED DOWEL
 
(3)  70310662A
RING NUT
 
(3)  70310662A
RING NUT
 
(4)  77916451A
SCREW, SPECIAL
 
(4)  77916451A
SCREW, SPECIAL
 
(5)  74841011AA
NUT, FLANGE
 
(5)  74841011AA
NUT, FLANGE
 
(6)  77917481AA
SCREW, SPECIAL
 
(7)  77919101AA
SCREW, SPECIAL
 
(8)  8301A032AA
BRACKET
 
(9)  71611071A
SPACER
 
(10)  76411141A
VIBRATION DAMPER PAD (PACK OF 5)
 
(11)  76410241A
VIBRATION DAMPER PAD (PACK OF 5)
 
(11)  76410241A
VIBRATION DAMPER PAD (PACK OF 5)
 
(11)  76410241A
VIBRATION DAMPER PAD (PACK OF 5)
 
(12)  77310021A
SCREW TCEIR M6X25 (PACK OF 10)
 
(13)  38040251A
IGNITION COIL
 
(13)  38040251A
IGNITION COIL
 
(13)  38040251A
IGNITION COIL
 
(13)  38040251A
IGNITION COIL
 
(14)  77550131A
SCREW (PACK OF 10)
 
(15)  77156713B
SCREW (PACK OF 10)
 
(16)  67040381A
SPARK PLUG NGK MAR10A-J
 
(16)  67040381A
SPARK PLUG NGK MAR10A-J
 
(16)  67040381A
SPARK PLUG NGK MAR10A-J
 
(17)  77354743B
SCREW TCEIR M5X20 DIN6912 8.8 (PACK OF 10)
 
(17)  77354743B
SCREW TCEIR M5X20 DIN6912 8.8 (PACK OF 10)
 
(18)  8291E091AA
BRACKET, COIL
 
(19)  85040551A
QUICK FASTENING
 
(19)  85040551A
QUICK FASTENING
 
(20)  77150748B
SCREW TCEI M6X45 (PACK OF 10)
 
(21)  8291E081AA
BRACKET, COIL
 
(22)  74810361A
NUT
 
(23)  67110691D
SPARK PLUG CABLE, VERTICAL HEAD
 
(24)  67110661C
CABLE, VERTICAL HEAD SPARK PLUG LH
 
(25)  67110671E
SPARK PLUG CABLE, HORIZONTAL HEAD
 
(26)  67110681C
CABLE, HORIZONTAL HEAD SPARK PLUG LH
 
(27)  71611641AA
SPACER
 
(27)  71611641AA
SPACER
 
(28)  82911901A
MOUNT RUBBER
 
(29)  76412131A
RUBBER PAD
 
(30)  48017411A
CAP LH
 
(31)  87211032A
PLUG
 
(31)  87211032A
PLUG
 #     Part number Description Qty       
(1)   
470P7851DA
470P7851EA
FRAME RED
(2)   
THREADED DOWEL
(3)   
RING NUT
(4)   
SCREW, SPECIAL
(5)   
NUT, FLANGE
(6)   
SCREW, SPECIAL
(7)   
SCREW, SPECIAL
(8)   
BRACKET
(9)   
SPACER
(10)   
VIBRATION DAMPER PAD (PACK OF 5)
(11)   
VIBRATION DAMPER PAD (PACK OF 5)
(12)   
SCREW TCEIR M6X25 (PACK OF 10)
(13)   
IGNITION COIL
(14)   
SCREW (PACK OF 10)
(15)   
SCREW (PACK OF 10)
(16)   
SPARK PLUG NGK MAR10A-J
(17)   
SCREW TCEIR M5X20 DIN6912 8.8 (PACK OF 10)
(18)   
BRACKET, COIL
(19)   
QUICK FASTENING
(20)   
SCREW TCEI M6X45 (PACK OF 10)
(21)   
BRACKET, COIL
(22)   
NUT
(23)   
67110691A
67110691D
SPARK PLUG CABLE, VERTICAL HEAD
(24)   
67110661A
67110661C
CABLE, VERTICAL HEAD SPARK PLUG LH
(25)   
67110671B
67110671E
SPARK PLUG CABLE, HORIZONTAL HEAD
(26)   
67110682A
67110681C
CABLE, HORIZONTAL HEAD SPARK PLUG LH
(27)   
71614511AA
71611641AA
SPACER
(28)   
MOUNT RUBBER
(29)   
RUBBER PAD
(30)   
CAP LH
(31)   
PLUG
Here are all the parts relating to the FRAME of your 2015 Multistrada 1200 S. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.